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Test Summary
Wk B
FE A FR BT L
Name of samples Lithium-ion battery
RS R 14+5/ Model: 18650
Model/ Type WA/ Type: 3.7V, 3400mAh, 12.58Wh
P b :
Trade mark SOShlne
FH 17 AL BRI e R s AT PR )
Applicant Shenzhen Soshine Battery Co., Ltd
S e N > AK S YIS > =} N = s
1 B Mk J7ZRAR RN e HE XU TLARTE 310 <R Tolk [l A A 703

#703, Building A, JinKe Industrail Park, Guanlan Town, Longhua District,
Shenzhen 518110, P.R. China

il 1 PRIYIT 0 B HL A BR 4 7]
Manufacturer Shenzhen Soshine Battery Co., Ltd
e IR TRYN T 46 XU A1 K8 310 5 &R Tolk [ A J# 703
il 32 PR M - . . o
Manufacturer Address #703, Building A, JinKe Industrail Park, Guanlan Town, Longhua District,
uract Shenzhen 518110, P.R. China
It & HL i Telephone +86-755-23779962
LIl 4F Email summer@soshine.com.cn
] hE Website -
S MZIREEN N
Appearance Black
FE R HED*EEH
Size 18.5mm*65.2mm
FERFRIR TS Fi it 4H/Battery: 18pcs, Hiit>/Cell: 30pcs

Sample identification

210116484-01~210116484-48

T bt

Testing standard

BalE CGeTakbthzimr @it e AbraE T EoNBITRIEIE 1,
38.3 hriEE K

Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria (ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1)

BEHE: BCTC2101707971B

FERE H
Received date 2021-01-05
SERCH A
Completion date 2021-01-18
#7F Remark:

P HEARHEZR, Bl CRRVAL) AR Bt CHathits) , DBt M R T IIRR,  A IR0

FURE i B 55 A i B st 60 AT bl . B SRR, 15 28 D K 45 18 e i S 2% B Tl ki 3¢ 0

According to the Standard, a single-cell battery (Battery Pack) is considered a “Cell” (Battery Cell) and shall
be tested according to the testing requirements for “Cell”. This testing included the samples of Battery Pack
and Battery Cell as aforementioned. For testing details, please refer to Table of Test Conclusion and
individual test record page.
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Test Conclusion
R &
Clause Name of test Sample Condition Conclusion| Remarks
) T H 44 PR FEARS g5 &k
P First cycle in fully charged state
REAVES VA A NS E > =] 2o
H AR AT e 4 A P
38.3.4.1 Altitude simulation ass -
A, 25th cycle ending in fully charged state SLiEUN
e o TR M = 2N GV Bl g !
R T 2 First cycle in fully charged state
28342 T:e'ri et B AR TR E e A T Pass
o VR R SR 25th cycle ending in fully charged state wid
B RSB S I A e e R
. First cycle in fully charged state
1334 ‘\ifgl 1-3 FALEHRBNEAPEEAS | pass
34. ibration v -
R 25th cycle ending in fully charged state kol
5N TS R A e T
R T 4 First cycle in fully charged state
28344 ”; B} B AR TR A e 4 T Pass
34. oc s -
e 25th cycle ending in fully charged state kol
o o R M =BG 2N GV Bl g !
S First cycle in fully charged state
W5 T.5 s NS & 2 =] HH ==
F— B AT AT P
38.34.5 | External Short- circuit g L
o i 25th cycle ending in fully charged state| 1L
BRSBTS I R A e e T
R T 6 First cycle in 50% charged state
38346 0 ::njact- - BB R A R Pass 18650 Cell
2.4, T g -
[] Crush £ 25th cycle ending in 50% charged state iikus 18650 Hi:ts
F RSB S A B R
. First cycle in fully charged state
a4 O‘i‘jfc;;ge BT EHRAREANEATEE | Pass
o ST 25th cycle ending in fully charged state SibE
ety o T he' = N Gl Peteog i
First cycle in fully discharged state
T8 BB FARBRAMERR | 5
38.34.8 Forced dlxscharge After twenty-five cycles ending in fully @t .
5o 1) TS discharged state
T o T M = i GV ol e G
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Test Conclusion %4516 :
LW, ZFEMAEEE OSTal Sz @it Wi MisdET o) SVEITHRIEIE 1, 25 38.3 Fitx
The sample has passed the test items of UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6, 38.3/Amendment 1.

Tester: Reviewer:
George Hou Dawn Zhou . Approver:
W L R HGES L4174, Peter Pan P2 ii’{"
Title: Test | AV W | e Project A AR 'M ?

engineer handler ) o T Title: Manager| 3
 t: it | (09798 how' | i | FleonBov TRl Avrer— poun
)i T2 ’
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T.1 Altitude simulation

[0 251

The samples were stored for at least 6 hours at a pressure of 11.6 kPa (1.68 psi) or less and a
temperature of 20 + 5°C (68 + 9°F). The samples were weighed before and after the exposure. The
cell/battery voltage was also determined before and after the test.

FEMRFE SBAE R BE N 2045°C, RAEIINA KT 11.6kpa IS HIEAEA DT 6 AN/ R 5 AE
MHAHT S A TARE, TRl k.

Test Result Mk 45

Sample Weight Before | Weight After Percen.tage Voltage Before|Voltage After Percer.1tage of
Sample No. Condition Test(g) Test(g) of Weight Test(V) Test(V) residual Results
B G RER A R R | IR R _ Loss MRATEE | RS Voltage &
€79 (5 BRI %% OS] €] BRAHIE%

210116484-01 | Firstcycle in|  46.003 46.001 0.004 4.182 4.181 99.976 (F), (G)
210116484-02|fully charged| 46810 46.810 0.000 4.183 4182 99.976 (F), (G)
210116484-03 %j[}f‘;%ﬁ 46.223 46.222 0.002 4.187 4.185 99.952 (F), (G)
210116484-04| 1 o o 5}% 46.029 46.029 0.000 4.182 4.181 99.976 (F), (G)
210116484-05|  szcp 46.461 46.461 0.000 4.183 4.181 99.952 (F), (G)
210116484-06| 25th cycle 46.582 46.580 0.004 4.185 4.184 99.976 (F), (G)
210116484-07 |ending in fullyl 46 347 46.347 0.000 4.186 4.184 99.952 (F), (G)
210116484-08 Charged state 46 55 46.528 0.000 4.182 4.181 99.976 (F), (G)
210116484-09 i;’%;g; E‘IHJ)—J: 46.366 46.364 0.004 4.187 4.185 99.952 (F), (G)
210116484-10 - o5 ity 46.475 46.475 0.000 4.182 4.181 99.976 (F), (G)

K.

H1 £ 90%.

Results/ 45 &
(A) Leakage/ JRi.
(B) Venting/ HF<.
(C) Disassembly/ fiffA.
(D) Rupture/ i %4.
(E) Firel % X.
(F) No leakage, no venting, no disassembly, no rupture, no fire/ L, THS, TMEA, Loz,

TH

(G) The open circuit voltage of each cell after testing was greater than 90%/ J1 # L i AN T4 56 jif %
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RE&HHE: BCTC2101707971B

T.2 Thermal test

BERR

The samples were subjected to temperature cycling consisting of the following.

The samples were weighed before and after the exposure. The cell/battery voltage was also determined
before and after the test. MITAFE & HEAT W1 MR BEDEHA IR FE S IHAHT 5 ZEATFRE, JRidki g,

Samples In

FEAb RS

The chamber temperature was raised to 72 + 2°C (162 + 4°F) within 30
minutes and maintained at this temperature for X* hours.

IR EEAE 30 20BN ETHE 72 + 2°C, IR 4ERFILIREE XN

The chamber temperature was reduced to -40 + 2°C (-40 % 4°F) within 30
minutes and maintained at this temperature for X* hours.

MIEAR IR EEAE 30 70 Bl N BRAIREI-40 £ 2°C, FRZEFRFILIREE X* /M.

Repeat the sequence for 9 additional cycles (total of 10 cycles).
BT AT 9 MEM CEIE 10 MEH) .

Samples Out
B b H AR

After the 10th cycle, store the batteries at ambient temperature 20 + 5°C
(68 + 9°F) for 24 hours prior to examination.
FE55 10 NMEM S, T 20 £ 5°C MBE R A 24 /b, SRk & HOIRES .

Note: The duration of exposure to the test temperature extremes(X*) was determined as below:
e FE SRS il B AR SN [R] (XD F% 1 R g
X] Small cells and small batteries: 6 hours; /]N B AN Bl A 6 7N

[ Large cells and large batteries: 12 hours. K HLEAT K LB A 12 /N,

Test Results il 45 5

Weight Weight Voltage Voltage Percentage
Sample Percentage )
Sample No. Condition Before Test(g) | After Test(g) of Weidht Loss Before Test(V) | After Test(V) | of residual Results
T i 5 REB A WwrpieE | WRERE ﬁE?ﬂ oy WRETHRE | WRHRIE | Voltage EES
e (50 () SRR ) R | BREE%
210116484-01 | First cycle in 46.001 45.982 0.041 4.181 4137 98.948 (F), (G)
210116484-02 | fully charged 46.810 46.789 0.045 4.182 4.138 98.948 (F), (G)
210116484-03 - s/\tamie*kﬁ 46.222 46.204 0.039 4.185 4.140 98.925 (F), (G)
B T
210116484-04 L 46.029 46.010 0.041 4.181 4.138 98.972 (F), (G)
210116484-05 A 46.461 46.441 0.043 4.181 4137 98.948 (F), (G)
210116484-06 | 25th cycle 46.580 46.563 0.036 4.184 4.138 98.901 (F), (G)
210116484-07 [endinginfully 46347 46.329 0.039 4.184 4.142 98.996 (F), (G)
210116484-08 i‘ffdisff 46.528 46.509 0.041 4.181 4.138 98.972 (F), (G)
o 4]
210116484-09 . . . . . : .
575 46.364 46.342 0.047 4.185 4.142 98.973 (F), (G)
210116484-10 |y o35 46.475 46.458 0.037 4181 4.137 98.948 (F), (G)

Results/ 455

(A) Leakage/ Jwi.

(B) Venting/ HF<.

(C) Disassembly/ fi#k.
(D) Rupture/ fif£L.

(E) Firel/ #-X.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ Eigil, THES, LA, TR, TEK.

(G) The open circuit voltage of each cell after testing was greater than 90%/ JT i H, 5 AN T-3X56: /i T 4 H,
JE 1] 90%.
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T.3 Vibration
#35h
The samples were subjected to vibration tests consisting of the following. The samples were weighed
before and after the exposure. The cell/battery voltage was also determined before and after the test.

ICRE S BEAT A0 ARzt RS AT S AT PR, JRd S .

The samples were firmly secured to the platform of the vibration machine without distorting the cells in
such a manner as to faithfully transmit the vibration. The vibration was a sinusoidal waveform with a
logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle was
repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions of the
cell. One of the directions of vibration was perpendicular to the terminal face.

RS L 7 [ Mt 22 B AR R B 5 b IRBNBAIESZBIE S, DL 7THZ 3§ Nz 200Hz, 2R J5 72D H1 3] 7Hz
N—AEIR, — MEFFEE 16 738 0 BT AEIL . DURSN I o —ANT7 18] 0 202 38 ELRE bl R e
ONZASBARTE B 5 17 EAEA 12 9k, BNT71 3 AN

The logarithmic frequency sweep was as follows/ X} #3347 i T

X For cells and small batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is
reached. The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 g occurred (approximately 50 Hz). A peak acceleration of 8 g was
then maintained until the frequency was increase to 200 Hz. SFF/NEEOAI/ N : 7 #2268 FF 1gn 7Y
B KINEEE B RSE 18 %%, SNERIRIEIREFIE 0.8 222Kk Cavfmf® 1.6 2K FEH AR B 3 f Kk
JEIEF] 8gn (BFL)Y 50 #6725 , K RN LR HF/E 8gn ELEMHANG I F) 200 #4724 .

[] For large batteries: From 7 Hz a peak acceleration of 1 g was maintained until 18 Hz is reached.
The amplitude was then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 g occurred (approximately 25 Hz). A peak acceleration of 2 g was then maintained
until the frequency was increase to 200 Hz. XJ KHASFI AR Hth: 7 FRZETF UG 0REF 1gn (5D 5 B 240 %
N8 2%, SRIEKEIRIETRFFIE 0.8 =Kk CEfmFe 1.6 ZK) FHI A= B B i KM FEik B 2gn i)y
2525 BB ORIE FEIRFFAE 2gn B IS 9 N3] 200 ##2% .

Test Results MR 4E F

Weight Before | Weight After Voltage Before | Voltage After | Percentage of
Sample Percentage .
Sample No. Condition F Test(g) Test(g) of Weight Loss Test(V) Test(V) residual Results
(EE s bR Wik E | WEERE % ,E.?H o WEAFTHE | WS RIE Voltage 453
R (3) (3 R 3 7S AT Y%
210116484-01 |Firstcycle in|  45.982 45.980 0.004 4137 4.136 99.976 (F), (G)
210116484-02 |fully charged 46.789 46.789 0.000 4.138 4135 99.928 (F), (G)
210116484-03 . S/\tatfgﬁ 46.204 46.203 0.002 4.140 4.139 99.976 (F), (G)
—AE
210116484-04 |, L 46.01 46.01 . 4.1 4.1 92 F),
e 6.010 6.010 0.000 38 35 99.928 (F), (G)
210116484-05 | Ao 46.441 46.439 0.004 4.137 4.135 99.952 (F), (G)
210116484-06 | 25th cycle 46.563 46.563 0.000 4.138 4.138 100.000 (F), (G)
210116484-07 endinginfully 46329 46.328 0.002 4.142 4.141 99.976 (F), (G)
210116484-08 CNargedstate 5 559 46.509 0.000 4138 4138 100.000 (F), (G)
210116484-09 | - e 46.342 46.342 0.000 4.142 4.140 99.952 F), (G
e : : : : : : (F). )
210116484-10 | jyro pvoc iy 46.458 46.457 0.002 4.137 4.135 99.952 (F), (G)

Results/ 455

(A) Leakage/ k.

(B) Venting/ <.

(C) Disassembly/ fiffA.
(D) Rupture/ fif%L.

(E) Fire/ % X.

(F) No leakage, no venting, no disassembly, no rupture, no fire/ iR, THA, TR, T, TLEKX.
(G) The open circuit voltage of each cell after testing was greater than 90%/ J1 i i [ AN T3 56 5 4% H
JE11 90%.
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T.4 Shock
M

The samples were subjected to shock. The samples were weighed before and after the exposure.
The cell/battery voltage was also determined before and after the test. The sample cell was secured to the
testing machine by means of a rigid mount, which supports all mounting surfaces of the sample. Each
sample was subjected to a half-sine shock as below:

FE R i AT R o MR 6P SR AT /5 AT PR, il l R . DARRE A HE 421 i (E AN HE R
LA ot B A ER O AR R T o BN KR AT 40 R 2 IR S I

[] For cells: Peak acceleration of 150 gn and pulse duration of 6 milliseconds.
ANEES: UE{E N 150gn, BkeRRRSE 6 ZFD.
[] For large cells: Peak acceleration of 50 gn and pulse duration of 11 milliseconds.
KHLE: IEfH O 50gn, fkiRrs: 11 =8,
X] For small batteries: Peak acceleration of the smaller of the following, and pulse duration of 6
milliseconds: /NI UGN NEUIME IR, BkiPRRLE 6 =80,
+ 150 gn.
+ V(100850 / mass of the battery in kg)
[] For large batteries: Peak acceleration of the smaller of the following, and pulse duration of 11
milliseconds: KL BN T EU/IME VI, fkiiHrsk 6 =40,
+ 50¢gn.
« V(30000 / mass of the battery in kg)

Each sample was subjected to three shocks in the positive direction followed by three shocks in the
negative direction of three mutually perpendicular mounting positions of the cell for a total of 18 shocks.

BEAS DA ity A = ELAH 3 B A B 22 307 R R IE T 432 —ikidy, BB AE IR JT M4 =K

i, MILEZ 18 s
Test Results K45
. . Percentage
Weight Before | Weight After Voltage Before | Voltage After )
Sample Percentage of of residual
S"’fmflf ':'0' Condition i Tei(g)a i Test(g)E Weight Loss - '!'ei(V) - Test(V) Voltage RSEUItS
ERE TS BES A u\u% fgr)ﬁqa u\ﬂﬁfggﬁm % u‘hﬁ(i ?}u\ iEE u\ﬂﬁ(ﬁﬁsﬁﬁ 5 4 LR S
Ju Ju %
210116484-01| First cycle in 45.980 45978 0.004 4.136 4.134 99.952 (F), (G)
210116484-02|fully charged 46.789 46.789 0.000 4.135 4.134 99.976 (F), (G)
210116484-03 - S/t\atf%% 46.203 46.201 0.004 4.139 4.137 99.952 (F), (G)
37 /)CEl G
210116484-04| , . N . . . . . ;
L 0 46.010 46.010 0.000 4.135 4.133 99.952 (F), (G)
210116484-05| 455 yp 46.439 46.438 0.002 4.135 4.133 99.952 (F), (G)
210116484-06| 25th cycle 46.563 46.563 0.000 4.138 4137 99.976 (F), (G)
210116484-07/endinginfully 46328 46.327 0.002 4.141 4137 99.903 (F), (G)
210116484-08 %‘fgjdﬁsj\a‘f 46.509 46.508 0.002 4138 4.135 99.928 (F), (G)
- (s
210116484-09 . 46.342 46.342 . 4141 4.1 952 F
595 P 6.3 6.3 0.000 0 38 99.95 (F), (G)
210116484-10| pg-= 475/ 46.457 46.456 0.002 4.135 4.134 99.976 (F), (G)

Results/ 45

5.

(A) Leakage/ .
(B) Venting/ HES.

(C) Disassembly/ fiftf.
D) Rupture/ f%4.

E) Fire/ % X.

F) No leakage, no venting, no disassembly, no rupture, no fire/ TR, TR, LA, T, TEX.
G) The open circuit voltage of each cell after testing was greater than 90%/ JT i H 5 AN T3 56: 7l T 4% H,
%1 90%.

—~ o~ o~ o~
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T.5 External short circuit
S ERFE BR
The samples were shall be heated for a period of time noted below, to reach a homogeneous stabilized
temperature of 57 + 4°C, measured on the external case:
NERE SR B A1 RE S VIR E . 57 £ 4°C, PR TR UL IREE N R iR — Bt A,
e Small cells and small batteries: 6 hours. /N B AN FL i 2 /D 52 55 6 /N,
e Large cells and large batteries: 12 hours. K FEAS AT K HL i 2 /D 55 12 /N o
e [] hours, assessed depended on the size and design of the sample.
NI, AR RE RS B PRl S
The samples were then subjected to a short circuit condition with a total external resistance of less than
0.1 ohm, until: 85K IR R /N T 0.1 BB e L IRl B dE AT R %, E 3
e Small cells, small batteries and large cells: 1 hour after the external case temperature of sample
has returned to 57 + 4°C.
ANFRIES, NEB AR LS B AN RIRE R 2 57 +4°C 2 S RFFREIRES 1 /N ELE,
e Large batteries: After the external case temperature of sample has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

DRHLIHL: R TR BE T B BTl i KT TH K2, R ORFFIR T 1% AU

Test Results MR 45

Se%mtgl)le‘ NDO' Sample Condition Voltage Before Test(V) | Maximum Temperature, °C Results
FRAR% S B TR () BEREE (°C) gL
210116484-01 4134 58.1 (D). (E)
210116484-02 First cycle in fully charged 4134 57.8 (D), (E)
state

210116484-03 B . N N 4137 57.9 D), (E
A B A L 5 (). E)

210116484-04 P 4133 58.1 (D), (E)
210116484-05 4133 58.3 (D), (E)
210116484-06 4137 58.0 (D), (E)
210116484-07 25th cycle ending in fully 4137 575 (D), (E)

charged state

210116484-08 e . N 4.135 57.9 D), (E
T B A (). (E)

210116484-09 o 295 4138 58.0 (D), (E)
210116484-10 4134 58.1 (D), (E)

Results/ 25 %

(A) Disassembly/ fiftfk.
(B) Rupture/ %4,

(C) Firel #& k.
(

D) No disassembly, no rupture, no fire within 6 hours after the test/ i )5 6 /N P TGfRAR, BB,
HK.
(E) The maximum temperature did not exceed 170°C/ i /= 16 ANt 170 #5 G E.
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T.6 Impact / Crush
B HE

X] Impact (for cylindrical cells greater not less than 18 mm in diameter)/ i G& T EHEASNT
18 Z K[ i)

A test sample was placed on a flat surface. A 15.8 mm = 0.1 mm diameter, at least 6 cm long, or the
longest dimension of the cell, whichever is greater, Type 316 stainless steel bar was placed across the
center of the sample. A 9.1 kg £ 0.1 kg mass was dropped from a height of 61+ 2.5 cm at the intersection
of the bar and sample in a controlled manner, using a near frictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass was
oriented 90 degrees from the horizontal supporting surface. KRB AL HE — AN TG IE T b K—
% 316 UM, HEMA AN 15.8mm 0.1 mm, KERNED6cm, SR KBKE (BHTHEK
T, BEEFERTL FH—EN 9.1 kg 0.1 kg KT 61 £2.5 om (151, JoE B B L
FIRE G TEE SR SOR I AR, {RAF 90 .

The test sample was impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of a 15.8 mm + 0.1 mm diameter curved surface lying across the center of the test

sample. Separate samples were used for each test. #2574 o 1AL, Pl N 57 I (1) R T F47 I+ 5 R
FERFE PO EAR 15.8 mm + 0.1 mm Z iR AR EE . Mk R @ — k.

] Crush (for prismatic, pouch, coin/button cells and cylindrical cells less than 18 mm in diameter)/
Pk CGEHTHATR. 83, /4l i f BN T 18 K B F: 7% k)

A sample was crushed between two flat surfaces. The crushing was gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing was continued until the first of the three
options below has reached/ H4F i BAE PG A~ [ (B 5 o 55K 7 BEBETINOR,  EE8 — N efil b i i
KA 1.5 BRI . BRERFSET, BEEIHBILLT =ZFEhl e —:

e The applied force reaches 13 kN + 0.78 kN/Jiti illf¥) /7i5F] 13 kN + 0.78 kN;
e The voltage of the cell drops by at least 100 mV; or/#i. il [ FEL K K % %/ 100 =4k, =i
e The cell is deformed by 50% or more of its original thickness/Hith 45 /1 J5 46 2 1 (1) 50% LA I,

A prismatic or pouch cell was crushed by applying the force to the widest side. A button/coin cell was
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force was applied
perpendicular to the longitudinal axis/ & #3 J B 825 Fh R M s 9 1) — Tt s o+ L 10/ 13 T it R A -
T s o [ A TR I AN 5 0ty L ) 7 e )

The test sample was observed for a further 6 hours. Separate samples that have not previously been
subjected to other tests were used for each test/ ML it — P EL 6 /N o AR IFEAT It At I K 045 o P
T

Test Results/MA 45

Sample No. Sample Condition Voltage Before Test(V) | Maximum Temperature,°C Results
FE ST FEmRES WRRTHEE (RO HEmE (°C) 4R
210116484-11 3.784 1414 (C), (D)
21011648412 First cycle in 50% charged 3.786 135.0 (C), (D)
210116484-13 state 3.784 1382 (), (D)
210116484-14 [ TRETRARAEANYRE 3.765 119.0 (©). (D)
210116484-15 3.759 112.2 (C), (D)
210116484-16 3.760 1407 (C), (D)
210116484-17 25th cycle ending in 50% 3.786 138.1 (C), (D)
charged state

210116484-18 e . . 3.777 1435 C), (D
T SR L (€).(O)

210116484-19 i 3.779 139.1 (C), (D)
210116484-20 3.784 1385 (C), (D)

Results/ 45 3
(A) Disassembly/ fi{A.
(B) Firel % k.
(C)No disassembly, no fire within 6 hours after the test/ i )5 6 /NN EfRR, T K.
(D) The maximum temperature did not exceed 170°C/ i E AN T 170 $5 K.
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T.7 Overcharge
TEFE

Batteries were subjected to a charge current of twice the manufacturer's recommended
maximum continuous charge current/ 2 5 fill i p 35 (1) 5 K FFSE 78 B FL XS AE S 7R H

The minimum voltage of the test was as follows/ /> {332 FL & H1 2 40 R R e«
¢ When the manufacturer's recommended charge voltage is not more than 18 V, the minimum
voltage of the test was the lesser of 2 times the maximum charge voltage of the battery or 22 V.
WA SAHERE I 78 L R AN 18V, AR fie /I 78 R R HS S T Kb R oK 7 R R AR
BT 22V 2RI
e When the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage
of the test was 1.2 times the maximum charge voltage. 1% | ZXHE % 1 78 L B B RE 18V, AR
f f /N FE R IR N ) SbR 8 e K FE HEL LR 1.2 £

Tests were conducted at ambient temperature 20 £ 5°C. The duration of the test was 24 hours.
M 75 20 + 5°C BIFAEGIR B T HEAT, RI0HFS: 24 /.

Test Results M4

Sample No. Sample Condition | Voltage Before Test, V| Overcharge Current, mA | Overcharge Voltage, V|  Results

FEfmon s FERRES WERFTHE (PO TR (=) drEE (RO iR

210116484-21 4.191 (C)
First cycle in fully

210116484-22 charged state 4.189 (C)
210116484-23 | BT B AL 4.189 c
He ©

210116484-24 4.189 (©)

6800 8.4
210116484-25 4.190 (C)
After 25 cycles ending

210116484-26 in fully discharged state 4.189 (©)
21011648427 | I AL EH AT 4.188 c
e AT ©

210116484-28 4.190 (©)

Results/ %5 %:

(B) Fire/ %K.

(A) Disassembly/ fiftf.

(C) No disassembly, no fire within seven days after the test/ill i/ 7 KN LML, LHE K.
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T.8 Forced discharge
R

Each cell was forced discharged at ambient temperature by connecting it in series with a 12 V DC power
supply at an initial current equal to the maximum discharge current specified by the manufacturer. 74 i
BN, A BGEERAE 12V I EIR AR B AT R, U B AR SR RS AN AR F IR R
J 45 58 B K LA

The specified discharge current was obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell was forced discharged for a time interval (in hours) equal
to its rated capacity divided by the initial test current (in amperes). $& 5 5 L FEL AT 38 L 5 B AE Ak R s
5 NI DR AR, A RS R SRE TR R I ) NN D8 25 BB LR B (285 .

Test Results WK 45

Sample No. Condition Inlgilrlr:();:‘: mge VoItagBe e?‘grzi?ehsizggd Cell Results

Fhf i 5 F RS I g (25 PR () 4tk
210116484-29 3.180 (C)
210116484-30 3.169 (€)
210116484-31 3.158 ()
210116484-32 First oyole in fully 3.157 (€)
210116484-33 discharged state 3.150 (©)
210116484-34 [ — B R 3.149 (©)
210116484-35 Mz ama 3.154 (C)
210116484-36 3.160 (C)
210116484-37 3.158 ()
210116484-38 3.161 (©)
210116484-39 3400 3.158 (C)
210116484-40 3.159 (C)
210116484-41 3.179 (€)
210116484-42  |After 25 cycles ending 3.180 (C)
210116484-43 in fully stiastceharged 3.194 (©)
210116484-44  |ms — |y A5 B 25 B 3.157 (©)
210116484-45 LR 58 i 3.194 (C)
210116484-46 3.158 ()
210116484-47 3.158 ()
210116484-48 3.163 (€)

Results/ 25 %

(A) Disassembly/ fi# .

(B) Fire/ % k.

(C) No disassembly, no fire within seven days after the test/ i J5 LR N Tk . LK.
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Battery Label
R LA A
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Equipment List
5 W5 2T A
No. Code Equipment name Type
R R M RE IR R 4 CT-4008-5V6A-
1. BCTC-BAT-004 Battery Testing system S1/BTS -6V4A
Fify B8 78 5 FRAX CDS 60V10A
2 BCTC-BAT-003 Charging and Discharge Tester CTS 20V5A
3 e T
3. BCTC-BAT-007 Eﬁfmﬁg.ﬁlwmﬁgﬁm GX-3020-270
Altitude Simulation Tester
{m] e EN R Przan
4. BCTC-BAT-009 PR AL AL LA BTKS5-150C
Temp & Humi. Chamber
5. BCTC-BAT-010 AL EV103
Vibration Tester
6. BCTC-BAT-011 o 2 it L HSKT10
Shock Tester
TR 4% A BRI ML
7. BCTC-BAT-015 Thermal Control Short Tester GX-6055-85
8. BCTC-BAT-020 AL BE-5066
Battery Impact Tester
TRV NIB V
9. BCTC-BAT-024  SCR R AT526
Ac internal resistance tester
10. BCTC-BAT-034 %%ﬁ$ JJ1523BC
Electric Scale
N=] \‘I'] h] vV
11. BCTC-BAT-036 BRI AT4516
Multichannel temperature tester
N=] \‘I'] h] >
12. BCTC-BAT-037 BRI AT4516
Multichannel temperature tester
13. BCTC-BAT-039 ) T A IT8512A+
direct-current load
14. BCTC-BAT-040 , T A IT8512A+
direct-current load
15. | BCTC-BAT-042 DC Frit i I3 IT6502D
DC direct-current
16. | BCTC-BAT-043 DC Frit L I3 IT6502D
DC direct-current
17. BCTC-BAT-044 . .ﬁ?ﬁﬂﬂ.% UT139C
Digital Multimeter
18. BCTC-BAT-045 A iR UT139C
Digital Multimeter

T PLEAER B AR THERHE R A -

Remark: The above equipment are within the calibration cycle.
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1. RGN AN EEENEENT LIRS ER T SR,
2. MR EREFLNE=PHEAE | FEFEBIEH.

3. IRERME "HWNERE" TH.

4. |EFTHN., HEAREFTH,

5. FIRIEMAE RIS N EFERBE.

6. FLIMEMREMRTRISO/IECL7025iFHERIEK,

7. IRFREB RN, IEIEHRSREL5 XRARFRWURF , BHAFEIE,

ik RERIhERKESHEREET XEE 8158 SN T RBS BlE2E

FEi&/TEL : 400-788-9558

HRERAS/P.C.: 518103

fEE/FAX : 0755-33229357
wJit/Website : http://www.bctc-lab.com
BB F{Sfa/E-Mail : bctc@bctc-lab.com.cn
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